



# International Testing Laboratory & Gems Research Center

( An ISO 9001-2015 Certified Testing Laboratory)  
Shop No. 1262, Near Goswami Bhawan, Gopalji Ka Rasta, Johari Bazar, Jaipur - 302 003  
Tel. : 91-141-403 9277, 7791903034, Email : itlgrcc@gmail.com



## GEMMOLOGICAL REPORT

Report No. : S166911604

Date : 01/04/2021



Testing Category : Gemstone Identification  
 Object : One yellowish green color faceted gemstone.  
 Weight : 2.03 Cts.  
 Dimensions : 9.53 X 7.34 X 4.38mm  
 Shape / Cut : Oval/Mixed  
 Colour : Yellowish Green  
 Refractive index : 1.655 - 1.690 Biref 0.035  
 Specific Gravity : 3.34

### Identification

Variety : **Natural Peridot**

Species/Group :



Above picture is not to scale and the colors may differ


Specific comment :

General Comment :



For International Testing Laboratory Gems Research Center



  
NASIR KHAN (ADG)

R.I.  S.G.  Magnification  U.V. Fluorescence  Visible Range Spectrum   
 X-Ray radiography  Endoscopy  Lucidoscope  
[log on to www.itlgr.com to verify this report](http://www.itlgr.com)

The information about gemstone treatment back side of the Report.